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TEST LABORATORY

TEST REPORT No. 2141/16

concerning ceramic tiles according to EN 14411 : 2012

LAPITEC S.p.a
Requested by: Via Bassanese, 6

31050 Vedelago (TV)
On (date): 18/01/16

For the sample

marked: Lapitec Sintered Stone”.

The results reported relate only to the samples tested.
No responsibility is taken for the accuracy of the sampling unless it is done under our own supervision.

The reproduction of this test report is only authorized in the form of a complete photographic facsimile.
Our written approval is necessary for any partial reproduction.

This test report consists of 3 pages this cover included.
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DESCRIPTION OF THE SAMPLE:
Natural slab 50 x 120 x 1.2 cm marked “Lapitec Sintered Stone”.

Manufacturer: =0 ceeeeeeeeee

Sampling details
- Where: e
- Date: = e
By whom: CUSTOMER
- How (methods):  --------emmenm-

Date of receipt in laboratory:  19/01/16

TESTS PERFORMED :

Date of
starting

| 22/01/16 |

Db 21054100 Resistance of the colours to the light

Date of
ending

| 19/02/16 |
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DIN 51094:1996 - Resistance of the colours to the light

After the test the proper surface did not show any colour variation.
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